
tpomag.com
JANUARY 2015

Kurt Johnson
Chief Operator 

Gorham, N.H.

Dave Patry
Superintendent

Gorham, N.H.

A SMALL NEW HAMPSHIRE PLANT WINS 
A REGIONAL EXCELLENCE AWARD WITH 
HELP FROM SUPPORTIVE TOWN LEADERS  
PAGE 12

Feb. 23-26, 2015 | Indianapolis, Ind.
Education Preview:

PAGE 26

Getting
What They Need 

How We Do It: 
Solving ragging problems

 in Vancouver, Wash.
PAGE 22

In My Words: 
Water plant design by committee

PAGE 46

Tech Talk: 
Deploying a CMMS
PAGE 36





W h a t  y o u  n e e d .

H o w  y o u  n e e d  i t .

W h e n  y o u  n e e d  i t .

N
o

n
-fo

u
lin

g
 le

v
e

l tra
n

s
m

itte
rs



4     TREATMENT PLANT OPERATOR

  

•  

® 

®

Aerzen USA  ......................................  21
[...]
“Fixing that was a huge help,” says Patry. To date, department staff have 
replaced 12,345 feet of sewer mains, 17,709 feet of water main and 87 man-
holes. “That’s quite an accomplishment for a department of three water and 
sewer collection system and distribution employees,” says Patry.

 
WEARING MANY HATS

Infrastructure replacement is 
just one of the staff’s accomplish-
ments. Besides the wastewater treat-
ment plant, they operate and maintain 
a slow sand filtration water treatment 
plant, the wastewater collection sys-
tem, the water distribution system, 
two reservoirs and the separate Gor-
ham Hill Spring water system. 

During sewer main replacement, 
the department did its own blasting. 
“There was a significant amount of 
ledge that needed blasting,” says 
Patry. “I received my blasting license 
in 1992, and I purchase the explo-
sives and detonators for the depart-
ment. By doing the blasting in-house, 
we were able to save thousands of 
dollars.”

The plant’s two operators do all 
the sampling and laboratory testing. 
Its certified lab began testing pota-
ble water samples in 1995 and accepts 
samples from all over northern New 
Hampshire. In 2005, the lab was 
upgraded to meet new National Envi-
ronmental Laboratory Accreditation 

Program standards, which included biannual proficiency testing, annual 
onsite assessments and personnel qualifications.

“We perform about 650 water samples a year, and the operators spend an 
hour or two each day just for sampling,” says Patry. “It involves a lot of paper-
work, and every year we have to apply to be recertified.” In 2013, the depart-
ment generated $17,000 in revenue from water sample testing. That includes 
DES-required water testing for campgrounds, motels and hotels. The plant 
also accepts septage from surrounding communities for an additional $23,000 
in yearly revenue.

 
EXTENDED AERATION 

Before the plant was built, raw sewage from Gorham flowed directly into 
the Androscoggin, Moose and Peabody rivers and Moose Brook through 31 
outfalls. Planning for the new plant started in 1974, and construction began 
in 1978. The plant started up in late 1980; Metcalf & Eddy provided con-
struction supervision, startup and operator training.

The plant has been upgraded several times. In 1994, a JWI plate and 
frame filter press (Evoqua) for biosolids dewatering replaced a problematic 
belt press and allowed the plant to meet new regulations for higher percent 
solids at the local landfill. In 2002, 100 hp centrifugal blowers (Hoffman & 
Lamson) with energy efficient motors were added, and a new channel grinder 
(JWC Environmental) was added in 2010.

Raw water enters the operations building basement and passes through 
a coarse rack bar screen. It is pumped with two Passavant spiral lift pumps 
(Bilfinger Water Technologies) to the first floor preliminary treatment room. 
The wastewater flows through a channel grinder (JWC), then passes through 
a grit collector (Weir Specialty). Solids are pumped with a sludge pump 

Gorham Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 Permit (monthly average) Effluent (2013 average)

BOD 30 mg/L 8.2 mg/L

TSS 30 mg/L 3.4 mg/L

pH 6-9 Compliant

Fecal coliform 126/100 mL 15/100 mL

Kurt Johnson 
performs a pH test.

Brian Rivard checks bearing 
temperatures on a centrifugal 
blower (Hoffman & Lamson) 
during his daily rounds.



tpomag.com   January 2015   15

At the Gorham Water and Sewer Department, the operators do 
it all: running and maintaining the wastewater and water treatment 
plants, doing lab work, cleaning, taking care of the grounds, and 
lending their carpentry, auto body and blasting skills. 

“Everyone is multitalented, and they all know how to do every 
job,” says Kurt Johnson, wastewater treatment plant chief operator. 
Plant superintendent Dave Patry agrees: “Our staff is special 
because they are capable of doing so many things. They are willing 
to use their expertise in this job. There are no slouches here.”

The team works eight hours a day and a few hours a day on 
weekends. They rotate on-call duty on weekends. Patry is on call 
during the week. Patry, superintendent for 14 years, holds Grade I 
water treatment and water distribution licenses. He handles 
budgeting and all aspects of department operations. Reporting to 
him are:

• Johnson (Grade II wastewater treatment, Grade III water 
treatment and distribution, 17 years with the department)

• Brian Rivard, assistant wastewater treatment operator and 
certified backflow inspector (Grade II wastewater, Grade I 
water treatment and distribution, 16 years)

• Richard Leveille, department operator and heavy-equipment 
operator, certified backflow inspector, welder, carpenter 
(Grade II water treatment and distribution, backflow inspec-
tor license, 22 years)

• Jeff Tennis, department operator, mechanic, laborer, auto 
body repair, painter (Grade I water treatment and distribu-
tion, 13 years)

• Derek Croteau, department operator, laborer, carpenter 
(Grade I water treatment and distribution, seven years)

• Jessica Jacques, department clerk (eight years)
Johnson and Rivard work full time at the wastewater plant 

unless needed during an emergency in the collection or water 
system. The other employees work at the water plant and handle 
the sewer collection and water distribution systems.

Jacques is in charge of billing and revenues for water and 
wastewater. “She handles this on her own and is excellent at her 
job,” Patry says. “She also keeps us moving by dispatching us to 
calls. We’re a team that works together to get the job done, and 
done right the first time. It’s all about doing quality work for the 
people of our community.”

DOING IT ALL

‘‘This is one of the 

best facilities I 

work with in the state. 

They are proactive 

instead of reactive, and 

are doers instead of 

talkers. These guys 

work really hard.”
VINNIE MELENDEZ

The team at the Town of Gorham Water and  
Sewer Department includes, back row, from left, 
Derek Croteau, Richard Leveille, Jeff Tennis, and 
Brian Rivard; front row, Dave Patry, Jessica Jacques 
and Kurt Johnson.

Says Patry, “At this point, the department was working on I&I problem 
areas by replacing sewer mains and manhole structures as needed. In 2008, 
the DES recognized the work we had completed and saw that we had reduced 
influent flows at the wastewater plant, so they lifted the moratorium.”

In one neighborhood, department staff discovered an old sewer main 
contributing 50,000 to 100,000 gpd of infiltration even under dry conditions. 
“Fixing that was a huge help,” says Patry. To date, department staff have 
replaced 12,345 feet of sewer mains, 17,709 feet of water main and 87 man-
holes. “That’s quite an accomplishment for a department of three water and 
sewer collection system and distribution employees,” says Patry.

 
WEARING MANY HATS

Infrastructure replacement is 
just one of the staff’s accomplish-
ments. Besides the wastewater treat-
ment plant, they operate and maintain 
a slow sand filtration water treatment 
plant, the wastewater collection sys-
tem, the water distribution system, 
two reservoirs and the separate Gor-
ham Hill Spring water system. 

During sewer main replacement, 
the department did its own blasting. 
“There was a significant amount of 
ledge that needed blasting,” says 
Patry. “I received my blasting license 
in 1992, and I purchase the explo-
sives and detonators for the depart-
ment. By doing the blasting in-house, 
we were able to save thousands of 
dollars.”

The plant’s two operators do all 
the sampling and laboratory testing. 
Its certified lab began testing pota-
ble water samples in 1995 and accepts 
samples from all over northern New 
Hampshire. In 2005, the lab was 
upgraded to meet new National Envi-
ronmental Laboratory Accreditation 

Program standards, which included biannual proficiency testing, annual 
onsite assessments and personnel qualifications.

“We perform about 650 water samples a year, and the operators spend an 
hour or two each day just for sampling,” says Patry. “It involves a lot of paper-
work, and every year we have to apply to be recertified.” In 2013, the depart-
ment generated $17,000 in revenue from water sample testing. That includes 
DES-required water testing for campgrounds, motels and hotels. The plant 
also accepts septage from surrounding communities for an additional $23,000 
in yearly revenue.

 
EXTENDED AERATION 

Before the plant was built, raw sewage from Gorham flowed directly into 
the Androscoggin, Moose and Peabody rivers and Moose Brook through 31 
outfalls. Planning for the new plant started in 1974, and construction began 
in 1978. The plant started up in late 1980; Metcalf & Eddy provided con-
struction supervision, startup and operator training.

The plant has been upgraded several times. In 1994, a JWI plate and 
frame filter press (Evoqua) for biosolids dewatering replaced a problematic 
belt press and allowed the plant to meet new regulations for higher percent 
solids at the local landfill. In 2002, 100 hp centrifugal blowers (Hoffman & 
Lamson) with energy efficient motors were added, and a new channel grinder 
(JWC Environmental) was added in 2010.

Raw water enters the operations building basement and passes through 
a coarse rack bar screen. It is pumped with two Passavant spiral lift pumps 
(Bilfinger Water Technologies) to the first floor preliminary treatment room. 
The wastewater flows through a channel grinder (JWC), then passes through 
a grit collector (Weir Specialty). Solids are pumped with a sludge pump 

Gorham Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 Permit (monthly average) Effluent (2013 average)

BOD 30 mg/L 8.2 mg/L

TSS 30 mg/L 3.4 mg/L

pH 6-9 Compliant

Fecal coliform 126/100 mL 15/100 mL

Kurt Johnson 
performs a pH test.

Brian Rivard checks bearing 
temperatures on a centrifugal 
blower (Hoffman & Lamson) 
during his daily rounds.



16     TREATMENT PLANT OPERATOR

(Moyno) to a grit separator and clas-
sifier, and the grit is disposed of at 
the town’s landfill.

Storage (8,750-gallon tank) and 
pumping (10 gpm diaphragm pump) 
facilities handle incoming septage 
deliveries, which are metered into 
the influent wastewater flow upstream 
of the comminutor. Degritted waste-
water flows to the two aeration tanks 
(Sanitaire – a Xylem Brand), then to 
two settling tanks (Ovivo). Clarified 
effluent is disinfected with sodium 
hypochlorite before entering the 
30-inch diameter, 1,250-foot outfall 
line that provides adequate chlorine 
detention time before discharge.  

 
STAYING ON TOP OF IT 

Maintaining the 35-year-old plant 
can be a challenge. “We do three to 
four hours of maintenance every day 
just to stay on top of it, and we learned 
on our own how to maintain and 
replace equipment,” Patry says. That has included rebuilding pumps, install-
ing new variable-frequency drives on return activated sludge pumps and 
painting clarifier domes. In 2005, operators applied a new protective Zebron 
coating to the six concrete aeration tanks when the aggregate deteriorated.  

Operators use their ingenuity to solve problems. In one case, the clarifi-
ers were not dispersing water accurately into the outfall during high-flow 
conditions. “The clarifiers would flood, and that caused unauthorized dis-
charges,” says Patry. “The staff suggested that the venturi tube on the 16-inch 
effluent line in the effluent chamber, which measured effluent flow from the 
plant, was undersized.”

Although the department’s engineering consultants confirmed that the 
venturi tube was properly sized for the plant’s maximum flows, the problem 
continued. Since there was no way to shut down the effluent flow, plant staff 
sent a sewer camera into the venturi tube to investigate the interior condi-
tion of the throat valve, and found it in excellent condition. 

“The staff came up with the idea of removing the venturi tube and insert-
ing a 16-inch spool piece in its place, then changing our flow measuring capa-
bilities to an ultrasonic transducer near the effluent weir plant,” says Patry. 
“That solved the problem.”

The plant team also replaced the old console control panel in 2012. Out-
dated and unreliable alarms no longer complied with EPA and DES regula-
tions. The wiring had become brittle and could have caused fire and permanent 
failure. Says Patry, “We upgraded to a simple panel with a computer screen 
connected to the SCADA system so we can remotely monitor the plant and 
control alarms.”

 
THANKFUL COMMUNITY

Department staff members conduct annual tours of the water and waste-
water plants for anyone, including middle school students. “We’ve done this 
for the past 12 years,” says Johnson. “The kids are excited to learn about 
water and wastewater treatment, and we even get thank you letters.” 

Johnson also appreciates the support of the community: “Everyone knows 
we perform these projects in-house, which saves them money.” Granite State 
Rural Water has also been supportive. Says Patry, “They provide operators 
with networking opportunities, technical assistance and training at the local 
fire station.”

Melendez adds, “If we see the operators struggling with an issue, or if 
regulators are going to visit the plant, we try to help. Sometimes staff mem-
bers feel they are the only ones dealing with an issue, but they’re not alone.”

 
LOVING THE JOB

Patry has been with the department for 30 years, Johnson for 17 and Brian 
Rivard, assistant operator, for 16. “Turnover is not a problem here,” says Patry. 
“They love the area, they love working here and they all get along well.” 

Patry feels the plant is in good shape: “We’re caught up now and taking 
a breath of fresh air. We have more than enough capacity, and with a new 
wastewater permit, we don’t expect any regulatory changes soon. Our future 
is the staff. They’re everything. I can’t say enough about the work they do 
and how they do it.”   

Bilfinger Water 
Technologies, Inc.
800/833-9473
www.bilfinger.com/en/water-technologies

Evoqua Water 
Technologies, LLC
www.evoqua.com

Hach Company
800/227-4224
www.hach.com

Hoffman & Lamson,
Gardner Denver Products
866/238-6393
www.hoffmanandlamson.com
(See ad page 11)

JWC Environmental
800/331-2277
www.jwce.com

 featured   products from:
Moyno
877/486-6966
www.moyno.com

Ovivo USA, LLC
512/834-6000
www.ovivowater.com

Sanitaire – a Xylem Brand
855/995-4261
www.sanitaire.com

Weir Specialty Pumps
(WEMCO)
801/359-8731
www.weirpowerindustrial.com

Zebron
800/824-4214
www.zebron.com

Brian Rivard checks the return 
activated sludge pumps (WEMCO).

‘‘Our future is the staff. 

They’re everything. I can’t 

say enough about the work 

they do and how they do it.”
DAVE PATRY



(Moyno) to a grit separator and clas-
sifier, and the grit is disposed of at 
the town’s landfill.

Storage (8,750-gallon tank) and 
pumping (10 gpm diaphragm pump) 
facilities handle incoming septage 
deliveries, which are metered into 
the influent wastewater flow upstream 
of the comminutor. Degritted waste-
water flows to the two aeration tanks 
(Sanitaire – a Xylem Brand), then to 
two settling tanks (Ovivo). Clarified 
effluent is disinfected with sodium 
hypochlorite before entering the 
30-inch diameter, 1,250-foot outfall 
line that provides adequate chlorine 
detention time before discharge.  

 
STAYING ON TOP OF IT 

Maintaining the 35-year-old plant 
can be a challenge. “We do three to 
four hours of maintenance every day 
just to stay on top of it, and we learned 
on our own how to maintain and 
replace equipment,” Patry says. That has included rebuilding pumps, install-
ing new variable-frequency drives on return activated sludge pumps and 
painting clarifier domes. In 2005, operators applied a new protective Zebron 
coating to the six concrete aeration tanks when the aggregate deteriorated.  

Operators use their ingenuity to solve problems. In one case, the clarifi-
ers were not dispersing water accurately into the outfall during high-flow 
[...]
on managing all facility assets effectively and on completing housekeeping 
projects that help older areas of the plant look and feel like new.

 
LONG RELATIONSHIP

United Water is in the ninth year of a 10-year management contract with 
the Narragansett Bay Commission; two potential five-year renewals are pend-
ing. Ciolfi, who previously worked as an operator at the commission’s 77 mgd 

and Passion
Pride

wastewater: PLANT
top performer

ASSET MANAGEMENT GETS BIG ATTENTION AT THE NEWLY UPGRADED BUCKLIN POINT  
PLANT IN RHODE ISLAND. THAT INCLUDES THE GREATEST ASSET OF ALL — THE STAFF.

STORY: Ted J. Rulseh
PHOTOGRAPHY: David Duprey

Marc Pariseault, assistant superintendent (left), and  
Bill Dolan, operator, in the Bucklin Point facility’s  
SCADA center.

Bucklin Point Wastewater Treatment Facility, 
East Providence, R.I.
BUILT: | 1950s
EMPLOYEES: | 38
FLOWS: | 46 mgd design, 23 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
RECEIVING WATER: | Seekonk River
BIOSOLIDS: | Composted, land-applied
ANNUAL BUDGET: | $8 million (operations)
WEBSITE: | www.narrabay.com
GPS COORDINATES: | Latitude: 41°47’40.63” N; longitude: 71°23’27.57” W

Tom Ciolfi, superintendent of the 
Bucklin Point Wastewater Treatment 
Facility in East Providence, R.I.

‘‘There’s a heck of a partnership here, and we  

all have the same goal. That’s to be professional, 

be efficient and do the best job we can do.”
TOM CIOLFI



TOM CIOLFI IS PROUD OF THE $38 MILLION UPGRADE 
completed last July at the Bucklin Point Wastewater Treatment Facility. He’s 
proud of the effluent that meets a new permit nitrogen limit of 5.0 mg/L.

Most of all, he’s proud of the 38 people who operate and maintain the plant, 
a 46 mgd (design) secondary facility with advanced biological nutrient removal 
in Providence, R.I., owned by the Narragansett Bay Commission, managed 
by United Water, and operated and maintained by commission employees. 

“The work relationship here is a little unique, considering that we’re a 
contract management company, managing Bay Commission employees,” says 
Ciolfi, plant superintendent. “But there’s a heck of a partnership here, and 
we all have the same goal. That’s to be professional, be efficient and do the 
best job we can do.”

To that end, Ciolfi and the United Water leadership team strive to instill 
a spirit of teamwork in the staff. The routine includes daily meetings at the 
start of each shift to discuss the day’s priorities. It includes periodic “tail-
gate meetings” to discuss issues of concern.

And for Ciolfi and shift supervisors Cliff Koehler, Terrance Harrington 
and Thomas White, it means listening to and addressing team members’ 
concerns, cultivating positive attitudes and sharing information that helps 
everyone understand the “why” of everyday policies practices.

With the upgrade project now in the rearview mirror, the team is intent 

on managing all facility assets effectively and on completing housekeeping 
projects that help older areas of the plant look and feel like new.

 
LONG RELATIONSHIP

United Water is in the ninth year of a 10-year management contract with 
the Narragansett Bay Commission; two potential five-year renewals are pend-
ing. Ciolfi, who previously worked as an operator at the commission’s 77 mgd 

and Passion
Pride

wastewater: PLANT
top performer

ASSET MANAGEMENT GETS BIG ATTENTION AT THE NEWLY UPGRADED BUCKLIN POINT  
PLANT IN RHODE ISLAND. THAT INCLUDES THE GREATEST ASSET OF ALL — THE STAFF.

STORY: Ted J. Rulseh
PHOTOGRAPHY: David Duprey

Marc Pariseault, assistant superintendent (left), and  
Bill Dolan, operator, in the Bucklin Point facility’s  
SCADA center.

Bucklin Point Wastewater Treatment Facility, 
East Providence, R.I.
BUILT: | 1950s
EMPLOYEES: | 38
FLOWS: | 46 mgd design, 23 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
RECEIVING WATER: | Seekonk River
BIOSOLIDS: | Composted, land-applied
ANNUAL BUDGET: | $8 million (operations)
WEBSITE: | www.narrabay.com
GPS COORDINATES: | Latitude: 41°47’40.63” N; longitude: 71°23’27.57” W

Tom Ciolfi, superintendent of the 
Bucklin Point Wastewater Treatment 
Facility in East Providence, R.I.

‘‘There’s a heck of a partnership here, and we  

all have the same goal. That’s to be professional, 

be efficient and do the best job we can do.”
TOM CIOLFI



32     TREATMENT PLANT OPERATOR

(design) Field’s Point Wastewater Treatment Facility, joined United Water 
in 2005 as a shift supervisor. He also worked as maintenance manager and 
assistant superintendent before taking his current position in early 2014.

“A number of us on the United Water team here used to be Bay Commis-
sion employees, so we understand their way of doing business and the high 
standards of performance they expect,” he says. He acknowledges the chal-
lenges of helping to lead the team through several years of construction dur-
ing the upgrade, which aimed not to increase capacity but to enable compliance 
with new effluent nitrogen limits set by the state Department of Environ-

mental Management. 
The plant handles dry-weather 

flow (average 23 mgd) with primary 
and secondary (activated sludge) 
treatment and UV disinfection. Flows 
beyond the 46 mgd design go through 
primary settling before disinfection 
with sodium hypochlorite and sodium 
bisulfite. “In the winter months, we 
have a modified Ludzack-Ettinger 
process, and in summer we switch 
to a four-stage mode,” says Ciolfi. 
“That’s basically what the upgrade 
consisted of. 

DOWN WITH NITROGEN
“When we’re in the winter mode, 

we have the first anoxic zone and 
then three aerobic zones follow. The 
last zone, which we call cell D, has 
low dissolved oxygen, about 0.5 mg/L, 
and that’s where we recycle from. 
That return activated sludge [RAS] 
goes all the way up to the anoxic 
zone. With the fourth stage, we give 
the nitrogen another shot to break 
down in a second anoxic zone. 

“We increase the flow of RAS to 
help in nitrogen removal. We also 
separated some tanks — made them 

THE OLD MADE NEW
The original Bucklin Point Wastewater Treatment Facility was 

built in the 1950s. It has seen several upgrades, the most recent 
completed in mid-2014. Naturally, some older parts of the plant 
show their age when compared to the newly built sections. That’s 
where the plant beautification project comes in.

“With the upgrade, everything is new and shiny,” says Tom 
Ciolfi, plant superintendent. “We wanted to address the older 
areas so they wouldn’t get old and dingy. We are spending a lot  
of time on those areas. Members of the operating team came to 
us and said, ‘Let’s buy some paint and let’s keep those areas up.’ 
So that’s what we’re doing.

“We got all the sludge pumps cleaned and painted. Once that 
was done, we moved on to another piece of the plant. Before you 
know it, we’ll have this whole plant kept up — not that it hasn’t 
been before now, but we’re taking it to a different level.”

The improvements go beyond the cosmetic: “Our maintenance 
shop was aging. We have all new equipment coming in. We also 
spent time epoxying the walls and ceilings. It’s really no different 
from painting your living room — it’s a question of good housekeep-
ing. We have a lot of enthusiastic people offering their assistance.”

A sharp appearance will reinforce perceptions as the plant 
revives public tours post-construction. “We do a great job — all of 
us in the wastewater professions,” Ciolfi says. “We’re responsible 
for keeping the waterways clean, the shellfish areas open, and 
beaches clean for swimming and recreation down at the ocean. 
Why would we want to keep what we do behind closed doors?”

Marc Pariseault, assistant superintendent, 
checks the level of soda ash in the silo.

Stephen Kruwell, operator I, cleans debris in the bar screens (Fairfield 
Service Co.).

swing zones in the aeration tanks. We have four trains to enable us to recy-
cle from different locations. We installed mixers in the anoxic zones, set up 
a pre-aeration zone, and put analyzers in to get feedback for the addition of 
supplemental carbon, if needed. We don’t think we need it, but we do have 
the ability to introduce it into the aeration tanks. We also have a newly remod-
eled soda ash silo in case pH should become a problem.

“The key to the aeration process is getting a profile. We do this monthly 
or weekly, depending on the numbers we’re receiving, to determine the point 
where our ammonia is at its lowest and nitrates are highest. The last cells, C 
and D, are the swing zones, where we are able to have one half of the cell aer-
obic and the other half anoxic. We re-establish the anoxic part of the process 
farther down the train.

“In the four-stage mode, we take the recycle pump that is normally located 
in cell D at the end of the train, and we move that up to the front of cell C 
— the point where nitrate is at its highest and ammonia is at its lowest. We 
get all the nitrates into the first anoxic zone. That’s where we get the conver-
sion of the nitrate to N2 gas.”

 
EFFICIENT AERATION

Four 8-foot diameter US Filter screw pumps (Evoqua), each with 38.7 
mgd capacity, deliver influent to the treatment process. The flow passes 
through a catenary bar screen (Fairfield Service Company of Indiana LLC)  

and a Waste Tech vortex grit removal system (Kusters Water). Three primary 
clarifiers have Hi-Tech skimmer arms and sludge rakes (also Kusters Water).

Primary effluent flows through a splitter box to the four aeration tanks. 
“We have two 600 hp Dresser Roots centrifugal blowers [GE Water Technol-
ogy] and two newly installed turbo blowers [APG-Neuros] because of the 
different demand for oxygen at different times,” says Ciolfi. “We use the 
turbo blowers in off-demand times. We are able to throttle those blowers to 
prevent over-saturating the aeration tanks with oxygen.” An optical sensor 
probe (InsiteIG) monitors DO levels.

Water from the aeration process passes to six Hi-Tech Environmental 
secondary clarifiers (Kusters Water). Secondary effluent goes through UV 
disinfection (TrojanUV) and then to the Seekonk River. Waste activated and 
primary sludges are delivered to two newly installed gravity belt thickeners 
(BDP Industries) and then to four anaerobic digesters. Biogas from the diges-
tion process fires boilers that provide digester heat; excess biogas is flared. 
Biosolids at 4.5 to 5 percent solids are removed by a contractor for compost-
ing and land application.

 
MAKING IT ALL WORK

It took a strong team to work through the plant upgrade, and that same 
team now keeps the process flowing smoothly. Key team members in addi-
tion to the shift supervisors are Marc Pariseault, assistant superintendent; 
Tony Calenda, maintenance foreman; Tony Tamburrino, utility crew fore-
man; Ed Taylor, operations foreman; and Fred Diez, electrical foreman. John 

Bucklin Point Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 200 mg/L 3.0 mg/L 50 mg/L daily max.

TSS 150 mg/L 5.0 mg/L 50 mg/L daily max.

Nitrogen 30 mg/L   <5.0 mg/L 5.0 mg/L daily max.
   (seasonal)

The team at the Bucklin Point Wastewater Treatment Facility includes, front 
row, from left, David Sousa, planner/scheduler; Jonathan Isaza and Stephen 
Kruwell, operator I; Tony Calenda, maintenance foreman; and Robert 
Partington, electrical maintenance; back row, David McCarthy, inventory 
clerk; Michael Reilly, operator I; Leann Bates, administrative assistant; Tom 
Ciolfi, superintendent; Gus Padilla, mechanical maintenance; Ed Taylor, 
operations foreman; Manuel Velazquez, electrical maintenance; and Marc 
Pariseault, assistant superintendent.



tpomag.com   January 2015   33

(design) Field’s Point Wastewater Treatment Facility, joined United Water 
in 2005 as a shift supervisor. He also worked as maintenance manager and 
assistant superintendent before taking his current position in early 2014.

“A number of us on the United Water team here used to be Bay Commis-
sion employees, so we understand their way of doing business and the high 
standards of performance they expect,” he says. He acknowledges the chal-
lenges of helping to lead the team through several years of construction dur-
ing the upgrade, which aimed not to increase capacity but to enable compliance 
with new effluent nitrogen limits set by the state Department of Environ-

mental Management. 
The plant handles dry-weather 

flow (average 23 mgd) with primary 
and secondary (activated sludge) 
treatment and UV disinfection. Flows 
beyond the 46 mgd design go through 
primary settling before disinfection 
with sodium hypochlorite and sodium 
bisulfite. “In the winter months, we 
have a modified Ludzack-Ettinger 
process, and in summer we switch 
to a four-stage mode,” says Ciolfi. 
“That’s basically what the upgrade 
consisted of. 

DOWN WITH NITROGEN
“When we’re in the winter mode, 

we have the first anoxic zone and 
then three aerobic zones follow. The 
last zone, which we call cell D, has 
low dissolved oxygen, about 0.5 mg/L, 
and that’s where we recycle from. 
That return activated sludge [RAS] 
goes all the way up to the anoxic 
zone. With the fourth stage, we give 
the nitrogen another shot to break 
down in a second anoxic zone. 

“We increase the flow of RAS to 
help in nitrogen removal. We also 
separated some tanks — made them 

THE OLD MADE NEW
The original Bucklin Point Wastewater Treatment Facility was 

built in the 1950s. It has seen several upgrades, the most recent 
completed in mid-2014. Naturally, some older parts of the plant 
show their age when compared to the newly built sections. That’s 
where the plant beautification project comes in.

“With the upgrade, everything is new and shiny,” says Tom 
Ciolfi, plant superintendent. “We wanted to address the older 
areas so they wouldn’t get old and dingy. We are spending a lot  
of time on those areas. Members of the operating team came to 
us and said, ‘Let’s buy some paint and let’s keep those areas up.’ 
So that’s what we’re doing.

“We got all the sludge pumps cleaned and painted. Once that 
was done, we moved on to another piece of the plant. Before you 
know it, we’ll have this whole plant kept up — not that it hasn’t 
been before now, but we’re taking it to a different level.”

The improvements go beyond the cosmetic: “Our maintenance 
shop was aging. We have all new equipment coming in. We also 
spent time epoxying the walls and ceilings. It’s really no different 
from painting your living room — it’s a question of good housekeep-
ing. We have a lot of enthusiastic people offering their assistance.”

A sharp appearance will reinforce perceptions as the plant 
revives public tours post-construction. “We do a great job — all of 
us in the wastewater professions,” Ciolfi says. “We’re responsible 
for keeping the waterways clean, the shellfish areas open, and 
beaches clean for swimming and recreation down at the ocean. 
Why would we want to keep what we do behind closed doors?”

Marc Pariseault, assistant superintendent, 
checks the level of soda ash in the silo.

Stephen Kruwell, operator I, cleans debris in the bar screens (Fairfield 
Service Co.).

swing zones in the aeration tanks. We have four trains to enable us to recy-
cle from different locations. We installed mixers in the anoxic zones, set up 
a pre-aeration zone, and put analyzers in to get feedback for the addition of 
supplemental carbon, if needed. We don’t think we need it, but we do have 
the ability to introduce it into the aeration tanks. We also have a newly remod-
eled soda ash silo in case pH should become a problem.

“The key to the aeration process is getting a profile. We do this monthly 
or weekly, depending on the numbers we’re receiving, to determine the point 
where our ammonia is at its lowest and nitrates are highest. The last cells, C 
and D, are the swing zones, where we are able to have one half of the cell aer-
obic and the other half anoxic. We re-establish the anoxic part of the process 
farther down the train.

“In the four-stage mode, we take the recycle pump that is normally located 
in cell D at the end of the train, and we move that up to the front of cell C 
— the point where nitrate is at its highest and ammonia is at its lowest. We 
get all the nitrates into the first anoxic zone. That’s where we get the conver-
sion of the nitrate to N2 gas.”

 
EFFICIENT AERATION

Four 8-foot diameter US Filter screw pumps (Evoqua), each with 38.7 
mgd capacity, deliver influent to the treatment process. The flow passes 
through a catenary bar screen (Fairfield Service Company of Indiana LLC)  

and a Waste Tech vortex grit removal system (Kusters Water). Three primary 
clarifiers have Hi-Tech skimmer arms and sludge rakes (also Kusters Water).

Primary effluent flows through a splitter box to the four aeration tanks. 
“We have two 600 hp Dresser Roots centrifugal blowers [GE Water Technol-
ogy] and two newly installed turbo blowers [APG-Neuros] because of the 
different demand for oxygen at different times,” says Ciolfi. “We use the 
turbo blowers in off-demand times. We are able to throttle those blowers to 
prevent over-saturating the aeration tanks with oxygen.” An optical sensor 
probe (InsiteIG) monitors DO levels.

Water from the aeration process passes to six Hi-Tech Environmental 
secondary clarifiers (Kusters Water). Secondary effluent goes through UV 
disinfection (TrojanUV) and then to the Seekonk River. Waste activated and 
primary sludges are delivered to two newly installed gravity belt thickeners 
(BDP Industries) and then to four anaerobic digesters. Biogas from the diges-
tion process fires boilers that provide digester heat; excess biogas is flared. 
Biosolids at 4.5 to 5 percent solids are removed by a contractor for compost-
ing and land application.

 
MAKING IT ALL WORK

It took a strong team to work through the plant upgrade, and that same 
team now keeps the process flowing smoothly. Key team members in addi-
tion to the shift supervisors are Marc Pariseault, assistant superintendent; 
Tony Calenda, maintenance foreman; Tony Tamburrino, utility crew fore-
man; Ed Taylor, operations foreman; and Fred Diez, electrical foreman. John 

Bucklin Point Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 200 mg/L 3.0 mg/L 50 mg/L daily max.

TSS 150 mg/L 5.0 mg/L 50 mg/L daily max.

Nitrogen 30 mg/L   <5.0 mg/L 5.0 mg/L daily max.
   (seasonal)

The team at the Bucklin Point Wastewater Treatment Facility includes, front 
row, from left, David Sousa, planner/scheduler; Jonathan Isaza and Stephen 
Kruwell, operator I; Tony Calenda, maintenance foreman; and Robert 
Partington, electrical maintenance; back row, David McCarthy, inventory 
clerk; Michael Reilly, operator I; Leann Bates, administrative assistant; Tom 
Ciolfi, superintendent; Gus Padilla, mechanical maintenance; Ed Taylor, 
operations foreman; Manuel Velazquez, electrical maintenance; and Marc 
Pariseault, assistant superintendent.



34     TREATMENT PLANT OPERATOR

Contrino, instrumentation technician, plays an important role in ensuring 
that DO control is operating as designed.

Accountability and responsibility are essential to building teamwork and 
good morale, Ciolfi observes. The foremen, union employees of the Bay Com-
mission, solidify the chain of command. “Once you establish a chain of com-
mand, you need to stick to it,” says Ciolfi. “If I am out in the plant and I see 
something that’s not right, it works better if I go to the assistant superinten-
dent and say I have a concern.

“For example, I might say, ‘One of the algae sweeps on Final Tank 6 
seems a little out of sorts — would you have maintenance look into it?’ That 
way I don’t approach operators with negative issues. There are different lev-
els of responsibility, and we each own a piece of it.

“Another thing I’ve found is that when someone brings you a concern, 
you address it. It may be a small matter in your mind, but it could be a very 
big concern to the other person. So you don’t just file it somewhere or say, 
‘I’ll get back to you.’

“Suppose an operator says, ‘If I had a rake 2 feet longer, I could reach the 
top of the bar rack without standing on something.’ You listen and you react. 
Little things like that take really no time at all, and they pay great dividends.” 

 
LET’S TALK ABOUT IT

Consistent communication helps keep the team aligned with the plant’s 
priorities. Mandatory team meetings at the start of every shift tell team mem-
bers about the day’s assignments. Tailgate meetings, called as needed, address 
specific concerns in the plant or highlight team accomplishments.

“Let’s say someone noticed that an algae sweep had a 10-foot tail of algae 
wrapped around it,” says Ciolfi. “We know from experience that it’s going to 
break free, make its way to the UV disinfection system and cause problems 
with our fecals. We bring forth things we can’t afford to miss. As a result, we 
find these kinds of things getting fewer and fewer. Now we’re more focused 
on morale boosters. Here’s a picture of the effluent — look at what a great 
job we’re doing. Here’s a picture of the sludge pumps that were painted on 
your shift.”

The plant leadership team regularly shares data on plant performance 
on bulletin boards. Twice a year, Bay Commission leaders visit to discuss 
the bigger picture. On a board at the locker room entrance, Ciolfi posts pho-
tos of team members at work: “We keep changing the pictures out. You’ll see 
the operators looking for themselves. They get a kick out of it.”

On the flip side, Ciolfi says, “We do not entertain negativity. We stop it. 
Anytime someone is going down that road, we say, ‘Hold on, let’s back up a 
minute.’ When you allow negativity, it can become a fire that gets out of 
hand.” Meanwhile, violations of protocol — like arriving late for a pre-shift 

meeting — are addressed promptly, 
consistently and candidly.

 ALL EYES ON ASSETS 
The plant’s engaged and ener-

gized team devotes substantial atten-
tion to the equipment that drives plant 
processes. Peter Eldridge, asset man-
ager, helps lead an extensive program 
of planned and predictive mainte-
nance. A computerized maintenance 
management system (Hansen) auto-
matically generates maintenance 
work orders. 

Maintenance is thoroughly struc-
tured so that nothing is missed. The 
plant has expanded its spare parts 
inventory to shorten lead times for 
many repairs. “All work in the facil-
ity needs a work order number, or 
the work cannot be performed,” Ciolfi 
says. “No one can simply call on the 

radio and say, ‘Hey, can you meet me at the pump station? I hear a funny 
noise.’ There is a whole chain of events that must occur.

“We start with a service request. Someone needs to verify that it is a legit-
imate task and generate a work order. David Sousa, our planner/scheduler, 
has a very important role. He lays out the work schedule and makes sure all 
the proper work orders are associated with each task. Everything has a crit-
icality rating to see to it that nothing critical lags behind.

“Every morning David comes in and reviews service requests that may 
have been generated during the night. He sees what is critical and schedules 
the work. Noncritical tasks go to our asset manager, who lines up the sched-
ule with the maintenance foreman. At Friday meetings, we grade the per-
centage of the work completed. We grade each mechanic. Any work that didn’t 
get completed gets moved out to the following week — all we need is a rea-
son why.”

Predictive maintenance includes scheduled oil analysis, once-a-year 
vibration analysis on critical equipment and a general annual assessment of 
all assets. “We have a capital planning program where we project out five to 
10 years and look at equipment that may be nearing its life expectancy,” 
Ciolfi says. Rebuild kits are kept on hand for selected critical assets.